



AIDIMA
Order leaf: 20500002

TEST REPORT n° 226.0905

AT THE REQUEST OF:

COMPANY: AIMPLAS
PERSON IN CHARGE: Ms Luisa Gil
ADDRESS: PO Tecnológico C/ Gustave Eiffel, 4
CITY: PATERNA - VALENCIA
TELEPHONE: 96 136 60 40
C.I.F.: G-46714853

SAMPLES TESTED: MINILEADER
EUROLEADER
SUPERLEADER

TESTS: STABILITY TEST (empty)
INTERIOR IMPACT
FREE FALL TEST
STABILITY TEST (loaded)
EXTERIOR IMPACT
DRAINED MECHANISM
ELEVATING MECHANISM,

According To: UNE-EN 13071:2002

TEST STARTING DATE: 12/09/2005
TEST END DATE: 20/10/2005

This document shall not be reproduced without written authorisation of AIDIMA. The results only concern to the samples tested. Test samples will be stored in AIDIMA during 30 days after the emission date of this report. When this date expires, the samples will be destroyed, so any demand should be made before this period is over.